

## Dosage and timing of infant paracetamol suspension (120mg/5ml) for the routine immunisation programme at 2 and 4 months

Age of baby	Dose 1	Dose 2	Dose 3
2 months	One 2.5ml as soon as possible after vaccination	One 2.5ml 4-6 hours after 1 <sup>st</sup> dose	One 2.5ml 4-6 hours after 2 <sup>nd</sup> dose
4 months	One 2.5ml as soon as possible after vaccination	One 2.5ml 4-6 hours after 1 <sup>st</sup> dose	One 2.5ml 4-6 hours after 2 <sup>nd</sup> dose

Sponsored by

